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Client's Unit

Huht/diE

L7 A& RR AL 2 BF AR I R XIS KIE 666 5
Add./Tel.
FE HRAS/ Sample Description: [EZ5/ Solid state B & # &/ Sample Quantity: 2
BRR

1#5E fh 4 %R/ Sample Name: $iE-$LiE #4K J#5/Brand: Q355B

Sample Description 2#FE 5 4 FR/ Sample Name: i3 75 47 J#5/Brand: 0Cr18Ni9
QE/EISC: /
% E A H 6 ARL3460
American thermoelectric direct reading spectrometer ARL3460
WA e
2 b3 il b 9 £ R 73 B U BRHL SHTA605
Test Equipment
Microcomputer controlled electro-hydraulic servo universal testing machine SHT4605
HRAEAE T HV-10/Vickers hardness tester HV-10
Lok L3
SR E AR R RFH
Test Methods /Test Vide infra
Items/ Test Results
BEEH BnRHM
2021.11.30 2021.12.02~03
Delivering Date Test Date
Rl Bliski %
Test Place Kunshan Laboratory
%
“nulm‘:“‘““u
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LRI Tensile test
Ky BBFAE/ Test standard: GB/T 228.1-2010
45 R /Test results:
BrEHKZEA)
P58 E R F 5 BA M {698 Rpo.
L _ Reg? Perogtize e
Tensile Strength Proof Strength Rpo2
Sp. No. Elongation after Note
(MPa) (MPa)
Fracture (%)
HARE R ¥ E GB/T 3274-2017, Q355B
470~630 =355 =22
Tech. req. From the GB/T 3274-2017, Q355B
o 610 477 235 e
CHLIE AR ; Acceptable
Wi JE K ZA)
HUhLRE R N T AE R Rpo.
VRGNS ’ . o Percentage #iE
Tensile Strength Proof Strength Rpo2 :
Sp. No. (MPa) (MPa) Elongation after Note
a a
Fracture (%)
BARZR 1% GB/T 1220-2007, 0Cr18Ni9
=520 =205 =40
Tech. req. From the GB/T 1220-2007, 0Cr18Ni9
B-1 e
780 621 41.5
(BLIEFTH) Acceptable
2.4 KT B 50/ Vickers hardness test
ISR/ Test standard: GB/T 4340.1-2009
K55 3R /Test results:
KRS R R SFEME WS % &
Sp. No. Test Results AVG Hardness symbol Note
A-2
‘ 177 177 176 177 HV10 ———
€7 b 57 ))
B-2
N 259 264 260 261 HV10 -
CEE )

AT 45/ End of this page---—
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3.4 53 BT/Component analysis

K SUFFAE/ Test standard:  GB/T 4336-2016
L5 R/ Test results:
WEEgR 5 .
C (%) Si (%) Mn (%) P (%) S (%)
Sp. No.
HARER
<0.20 <0.55 <1.60 <0.030 <0.030
Tech. req.
A-3
0.19 0.24 0.50 0.016 0.003
CHLEHHR)
RS . &
Ni (%) Cu (%) Cr (%)
Sp. No. Note
HARER % EH GB/T1591-2018, Q355B
<0.30 <0.40 <0.30
Tech. req. From the GB/T1591-2018, Q355B
A-3 e
0.006 0.03 0.023
(PLIBEEAR) Acceptable
4.545> 5y Br/Component analysis
R JUFFAE/ Test standard:  GB/T 11170-2008
R 45 B /Test results:
AR ;
C (%) Si (%) Mn (%) P (%) S (%)
Sp. No.
HARER
<0.08 <1.00 <2.00 <0.045 <0.030
Tech. req.
B-3
R 0.06 0.33 1.01 0.043 0.009
(HUETTH)
WS ; &
Ni (%) Cu (%) Cr (%)
Sp. No. Note
FRER % H GB/T 1220-2007, 0Cr18Ni9
8.00~11.00 / 18.00~20.00
Tech. req. From the GB/T 1220-2007, 0Cr18Ni9
B-3 HE
. 8.00 / 18.04
CRLIETT4) Acceptable

----ZXJ1 455/ End of this page----
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5.25 1 3% /Bend Test
Ky JUHRAE/Test standard: GB/T 232-2010
W45 R /Test results:
LLER SCHR IR PR S
‘ , R R BEAE | ‘
AR RIEAEH Bend enter Distance Between “ZR &
Specimen Size Bend angle
Sp. No. Test type () Diameter © the Sticks Result Note
mm @
(mm) (mm)
A-4 wE g
2.7*20*150 5.4 180 14 -
(BB RBD Cold Bend Qualified
B e 20*20*220 60 180 103 G
CBhE ) Cold Bend Qualified
............... ﬁ%%mnd ofReport"""""" .ee




